(1268542)

HPE-M

UNO003438-LW

PARTKITS | EEZE1#

UN003439-LW

o

1450rpm

1M
) 1310
§§ﬁi!%¢L\44

B s
45 3:25%5 29
a7

49

o .
~ oy
2144\\§y,/)% 35
A M
22 BN @ éi@? -
;§ f 36
31 32 93 43

P//////
- S0

Q
128

130 131 132

sp_16050_HPE-M



HPE-M 1450 rpm

1 26 S eri e S 02.08 04.08 06.08 08.08 11.07 13.06
Poé_.' 5;,% Description fthik Q}é ’2’}; P°,-§=_-' %,‘:1_-' Description filik X Nﬁ‘.’;’tie
111260760 | Screw TCEIM5x20  |#822  M5x20| 6 | (=5Nm 42| 1260162 | Plug &k 6 |(=35Nm
2| 1269101 | Cover completo Hh 1 43| 680570 | Screw TCEIM6X60 | #R%2  M6x60| 6 | (=10Nm
3| 1260040 | Ol seal TS 1 44| 1380520 | Key e 1
411260480 | Plug &k 1 45| 1260060 | Connecting-rod ~alluminio FRIEF 3
51 1260780 | Screw TCEIM5x25 |#R%2  M5x25| 4 | (=4Nm 46 | 1260080 | Pin fEEt 3
1323100 | Shaft marcato 11 |31 MARK11| 1 |O 47| 1260070 | Piston diguida = 3
1323110 | Shaft marcato 12 |[# MARK12| 1 | @ 48| 1260091 | Plate pa) 3
1260200 | Shaft marcato 6 M MARKG6| 1 |HA 49| 480480 | 0-ring 04,48x1,78 | ORUE 3
1260180 | Shaft marcato 4 W MARK4| 1|0 50| 1260100 | Washer TEEE 3
1320260 | Shaft marcato 7 W  MARK7| 1|V 51| 1260110 | Nut M8 125 M8 | 3 | (=12Nm
8| 180400 | Bearing LIPS 1 52| 1260470 | Screw TE M8x10 1842 M8x10| 4 |(=20Nm
9| 1260430 | Ring 23 1 O@MO 53| 1261551 | Screw 3913 |#Be 4
10 | 1260790 | Ring seeger i 52 | HRIHE 1 55| 1260400 | Gasket B 1
11| 1260750 | Oil seal SHES 1 56 | 1261560 | Screw TC3,9x16 1Ry 4 | (=5Nm
12 | 1260950 | Bearing LS 1 57 | 1271950 | Cable retainer RIKIPE 1
13| 1260960 | Shield RiFE 1 58| 1269090 | Cable retainer REIPE 1
14| 1260360 | Stud bolt W2 4 | (=8Nm 61| 1263520 | Capacitor 40 uf AR 1
15| 1260970 | Seal EEE 1 62 | 1269100 | Clamp ES2N 1
16 | 1260300 | Fan Buhas 1 63| 1261710 | Box HiE 1
21| 740290 | 0-ring @14x1,78 ORI 2 64| 3223 | Pressure gauge ELSH 1
22 | 1980740 | Plug 3/8" Gottone | I3k 1 | =25Nm 73| 1262180 | Switch Fx 1
23 | 1260460 | Oil seal TS 3 74 | 1265080 | Gasket B 1
24| 1260420 | 0-ring 026,70x1,78 | OB 3 81| 1260810 | Screw TCTCM4x10 | #8822 M4x10| 1
25 1260440 | Water seal g15 HELKE 3 O@MO 82| 1340280 | Clamp L7 1
1260450 | Water seal 018 EKE 3 AV 86 | 1260050 | Bushing BE 11oemd
26 1260151 | Piston quide @15 HEE 3 O@MO 87| 1260010 | Pump body BN (ex J ju)
1320351 | Pistonquide 018 HEE 3/AV 9’] 1269227 | Head assembly B 11O@E3d
27 1260130 | Water seal g15 K 3|oemad 1269222 | Head assembly R 1AV
1780720 | Water seal 018 JEEkE 3 AV 92| 44060 | Motor ik 1
28 1520120 | Ring appoggio @15 | ¥ 3 O@MEO 93| 1381550 | Washer SCHNORR #£ | 6
1320340 | Ring appoggio @18 | ¥R 3/ AV 94| 20821 | Complete valve i3] 1| Vedipagina/See page 221
29 1260120 | Piston @15 fEHEE 3 ] O@MEO 128 1271220 | Pump body BN 1AV
1260210 | Piston 018 fEHEE 3/AV 129 | 1320330 | Bushing EE 1 AV
30| 1260830 | Foot pezz 2 130 | 1266740 | Oil seal it 1 1AV
31| 820361 | Plug 1/2" Gottone | gk 1 | G=30Nm 131 1260790 | Ring seeger 052 | HRIEE 1 AV
32| 180101 | O-ring @17,5x2 OZYE 1 132 | 1320370 | Bearing LS 1 AV
33 1320022 | Head S 1 |{O@MEO 133 1980780 | Plug &k 1 | =20Nm
1320020 | Head =L 1| AV
34| 1261760 | Fan cowling HERREE 1
35| 880830 | O-ring 015,54x2,62 | OB 6
36 | 1269050 | Complete valve =<1 6
41| 960160 | O-ring 017,86x2,62 | OBl 6
—_—
PART KITS - ELEE1# SIMBOLOGIA - #ric
A=K|i|' 1864 B=KI'[2t628 815 | B=KIT 2t629 018 (=KIT|186|5 015 615 015 018
valves pistons pistons oil seals
HFE HE HE i) © m’rslﬁfz.os 0 :lt;rzl-ﬁfs.os ‘4 fﬁ:sl-ﬁim
Pos. 75 | Q.ty £ | Pos. 7S | Q.ty £ | Pos. 5 | Q.ty &8 | Pos. 75 | Q.ty & ® For/ T B For/@F Y For/ BF
35 6 29 3 29 3 3 1 HPE-M 04.08 HPE-M 08.08 HPE-M 13.06
36 6 48 3 48 3 n 1
49 3 49 3 23 3
50 3 50 3 C  Tightening torque tollerance 0+10% | -5 0%E2:% 0+10%
51 3 51 3
(=KIT1872018 | D=KIT2709¢15 | D=KIT 42479618 F=KIT 2040
oil seals water seals water seals 0-rings
THES U3} 3} ORYE
Pos. 5 | Q.ty &2 | Pos. = | Q.ty £ | Pos. 55 | Q.ty # & | Pos. 55 | Q.ty 4 &
3 1 24 3 24 3 21 2
1" 1 25 3 25 3 24 3
23 3 27 3 27 3 32 1
130 1 28 3 28 3 35 6 0il - #l3#
41 6 Type | 22/ Quantity | #(&
49 3 SAE 15W40 0,38Kg

220




